2/18/2015

Nampa Wastewater Treatment Plant

Phase | Upgrades: Group A — Liguid Stream Upgrades '

Prebid — Eebruary 18, 2015

Caanali; NAMPA @ crzmi

Agenda

m Introductions

m Program Overview

m Critical Success Factors
=-Phase | Program-Overview
m Deliverable Documents
Facilities

Schedule Constraints
Construction Elements
Project Administration
Bidder Questions




Introductions

m Roles

Owner: City of Nampa Public Works / WWTP

Program Manager / Construction Manager: Brown and Caldwell
Design Team / Systems Integrator: CH2M Hill

Geotechnical Engineer - STRATA

2/18/2015



2/18/2015

Phase | Program Overview

PROJECT GROUP A —\:'
AERATION BASIN

CISTRIBUTION DX

1!




Phase | Program Overview

Final

Project

Group A ————
Project

Group S—
Group C

NPDES Permit

Compliance

- Current Schedule

CHEEAEELL .

2/18/2015



2/18/2015

Critical Success Factors

m Upgrade the Nampa WWTP while maintaining capacity (BOD,
TSS, Ammonia, TP) such that it is sufficient to meet future NPDES
permit limits.

Integrate all team members in the decision making process
Thoroughly document decisions to limit risk of changing decisions
Consider the long-term impacts of all decisions

Minimize the impacts of construction on operations

Have no permit excursions/violations as a result of the
construction process

m Maintain an acceptable level of redundancy throughout the
construction process

m Minimize the risk of litigation

CONTRACT DOCUMENTS




2/18/2015

Deliverable Documents

m Volume 1 — Specifications —
Procurement Requirements
Contracting Requirements

Conditions

General Requirements

Volume 2 and 3 — Technical Specifications
Volume 4 — Drawings

Volume 5 — Standard Details

Volume 6 — Supplemental Information
— Geotechnical Reports by Strata, Inc.

— Selected Drawings

— Drainage Report

Deliverable Documents - Other

m PDF Spinners (informational only)
Aeration Basins
Primary Effluent Pump Station
PEPS Electrical Building
Site Yard Piping
m Historic Reference Drawings
— Brown and Caldwell offices — 950 W. Bannock, Suite 350




2/18/2015




Primary Effluent Pump Station

m New construction to partially replace Trickling Filter Effluent PS
m Major Elements

— Three vertical turbine solids handling pumps

— Electrical and mechanical systems

— Major excavation and dewatering

P

IIIIf'

2/18/2015



sl
]

NI

SR

(&)= @Mg\?;ﬁ

man

Review Drawings and Specifications-
PEPS Electrical Building

2/18/2015



Review Drawings and Specifications

PEPS Electrical Building

m New construction to provide power and controls for project
m Major Elements
— Rerouted Primary Service Loop (conductors by Idaho Power)
— Medium Voltage Transformer (by Idaho Power)
— Motor Control Center
— Programmable Logic Controller

Review Drawings and Specifications-
Aeration Basins

2/18/2015

10



Review Drawings and Specifications

Aeration Basins

m Aeration Basin 3 is new construction to provide new capacity
m Aeration Basin 1 and 2 — Modified to provide nutrient control
m Major Elements

Non-aerated zone

Flexible aerated zone

Aerated zone

Electrical and mechanical systems

Major excavation and dewatering

New groundwater pumping station

Review Drawings and Specifications-
Trickling Filter

2/18/2015

11



Review Drawings and Specifications

Trickling Filter

m Removing mechanism on Trickling Filter 1 and install on
Trickling filter 2

m Major Elements
— Removing mechanism on Trickling Filter 1
— Install mechanism 1 on Trickling filter 2 after removing
mechanism from filter 2.

m Filter Media

2/18/2015

12



Review Drawings and Specifications-
Blower Building

Review Drawings and Specifications
Blower Building

m Major Elements
— Provide a new Programmable Logic Controller and associated panel
— Provide some new instrumentation

2/18/2015

13



Review Drawings and Specifications-

2/18/2015

14



2/18/2015

Review Drawings and Specifications

Civil

m Major Elements
— Excavation
— Grading
— Paving
— Stormwater Pollution Prevention
— Pump Stations
— Bypass Pumping
— Demolition
¢ Sludge Pump Station
 Trickling Filter Pump Station
» Secondary Clarifier 1
 Trickling Filter 1
« Significant yard work
» Salvage -- Section 02 41 00 Paragraph 3.06

B

=

15



2/18/2015

TRCTCITTTRET T ST T T
] s 2 e
i b L s L)

' SHEET KEYNOTES

LR R
Pyt




2/18/2015

el :

/ ===

soute sy )

e

17



2/18/2015

Proposed Sequence

Demo Trickling Filter 1

Temporary Pumping — 3 Locations

Install Secondary Sludge line

Demo SEPS, SSPS, Secondary Clarifier No. 1 and Flume
Milestone 1 Construction

— Build PEPS and PEPS Electrical Building

— Build Aeration Basin 3

— Modify Yard Piping

m Upgrade Aeration Basin 1

m Upgrade Aeration Basin 2

m Install Trickling Filter 1 mechanism on Trickling Filter 2

18



Proposed Sequence

m Bypass Pumping

— TFEPS to Aeration Basins — VFD
< Discharge point — Secondary clarifier 2 inlet header
¢ Duration — about 10 months

— Primary Clarifier 1 — Constant Speed
« Discharge to Aeration Basin 1 or 2
« ON/OFF Constant Speed
« Digester Underdrain
¢ Thickening Overflow (TOF)
¢ Storm Drain
e UV Basin Dewatering

— Aeration Basin 1 and 2 Underdrain Pump Station - Constant
< Discharge to Aeration Basin 1 and 2
¢ Use existing pumps and controls

— Soda Ash Feed — Route to RAS

2/18/2015

19



Constraints

Limitations on number of processes offline

Limits on plant shut down

Limits on duration of process shut downs

Issues with taking trickling filters off line

Operating plant — National Pollution Discharge Elimination System

CHEEAEELL .

2/18/2015

20



Construction

m Temporary Facilities(01 51 00)
Owner Trailer (purchased and furnished on behalf of the owner)
Contractor Trailer
Utilities (except telephone)
Telephone
Laydown
m Dewatering (31 23 19.01)
— Construction Dewatering (Lump Sum)
— Confined Aquifer Dewatering (Allowance)
m Temporary Flow Control (01 57 28)

Construction Coordination with Others

Treatment Plant Operations

Idaho Power

Systems Integrator

Other construction projects

— Project Group B estimated start July 2017

2/18/2015

21



Administration

m Engineer’s Estimate
— $14.5 million

2/18/2015

22



Project Administration

m Liquidated Damages (00 52 00, Agreement)
— Substantial Completion
— Completion of Remaining Work
m Schedule (00 52 00, Agreement)
— Milestone 1
— Substantial Completion
— Completion of Remaining Work
m Allowances (01 29 00)
— Permit Fees (City of Nampa)
— Construction Dewatering of Confined Groundwater (PEPS)
— Hidden Utilities and Existing Conflicts
m Internet Based Project Management Requirements
— EADOC

Project Administration

= Bidding

Addenda

* Weekly on Fridays

» Contractor question cutoff March 20t

» Last addenda on March 25" (more or less)

Site Visits

e Feb 25, 2015 — 9:00 a.m. to noon

e Mar 4, 2015 — 9:00 a.m. to noon

Bid Date

e 2:00 p.m. — April 2, 2015

 Bids to City of Nampa Public Works Department
Attachments to the bid — Bid Form paragraph 7.

2/18/2015

23



Project Administration

m Bid Security
m Subcontractors Disclosure
m Clean Water State Revolving Funds
— Subcontractors Disclosure
— Disadvantaged Business
— Davis Bacon - Prevailing Wage Requirements

Browne: NAMPA @ chzmii

IDAHO -

2/18/2015

24



. DEWATERING |

TRICKLING FILTER
NO. 2

e sz - e WA AERATION BASIN

NO. 2
AERATION BASIN SCLARIER. TRICKLING FILTER
oW NO. 1
FINAL CLARIFIER
NO. 1
FINAL CLARIFIER ‘ ! ‘ A // :
o\ \ - e o o " ) o 4 \ N, 4 TEFLUENTé-T)ER |
: gk ' w ; : : \ 0. RSH e \DIVERSION.,
. J : ( \‘ > 3 ' V| N W - EF = NO.3 L TRICKLING FILTER
A0 g —— : )\ 3 e 4 y v‘\  DIVERSION i
\ PARSHALL
(f &
PRIMARY
DIGESTER
PRIMARY
. DIGESTER
NO.3
(B 3.#'.‘#‘—“194
R &
OPERATING PROCESS
——  DIRECTION OF FLOW
NAMPA WWTP PHASE 1 EXPANSION - GROUP A
INITIAL OPERATIONS

PAGE 1 CH2MHILL.

PLOT DATE: 2015\02\17




INSTALL TEMPORARY PUMI
(CURRENT 12 MGD CAPACI
WITH NO REDUNDANCY

.\ PARSHALL

o ’ o = _ \ : " FLUME
‘ ‘ PUMP STATIC

TRICKLING FILTER
NO. 2

AERATION BASIN
NO. 2

SECONDARY
CLARIFIER

AERATION BASIN
NO. 1

"

A D RSIO .

NO.3 L TRICKLING FILTER

4 —EF
3 -
1 DIVERSION!

A BOX

|

FINAL

‘ INFLUEN
fagte!

Ep

® NO. 2

I
PARSHALL

&p,

PRIMARY
DIGESTER

PRIMARY
~ DIGESTER

INITIAL OPERATING PROCESS

——=  INITIAL DIRECTION OF FLOW
———=  TEMPORARY SERVICE
- EEEEEES SEEEEER e-owe SR e IS8 S | s DEMOLITION OF OPERATING

m = E . S 3 W b ‘ =T : . S PROCESS
i o AN R I A T, ¢y e s NN, EXa it . i 4
...... DEMOLITION DIRECTION OF
FLOW

NAMPA WWTP PHASE 1 EXPANSION - GROUP A
PAGE 2 CH2MHILL.

PLOT DATE: 2015\02\17



INSTALL TEMPORARY P
(CURRENT 12 MGD CAPACI
WITH NO REDUNDANCY

i | PARSHALL
- FLUME

TRICKLING FILTER
NO. 2

AERATION BASIN
NO. 2

SECONDARY
CLARIFIER

AERATION BASIN
NO. 1

3
RICKLING FILTER

J T
\\ EFFLUENT BOX Y

-\ DIVERSION.

|
.

t T SN .
FINAL CLARIFIER \ ' k3 e § \ " : 8 NO.3 L ' TRICKLING FILTER

FINAL CLARIFIER \' /4 \ :
INFLUENT SPLITTER ‘ ] ; S : o
gﬂ = 7 I\ ' i ¥ & = g T DIVE(R;)S(ION

%

Ep

NO. 2

PARSHALL
FLUME

- N4 N [
5 P 4 > T \ |
" . ¥ -y 4 3 > ol N 1
: ' U 1 {EAD WO
PRIMARY K » JR—— i B RTH SPLITTER
DIGESTER . BOX 2

. HEAD WORKS
N

&p,

~ DIGESTER

INITIAL OPERATING PROCESS

SEscuE MRS O SEuueE SmSshe fmssEe Esssmr S ¥ e s ——  INITIAL DIRECTION OF FLOW

e A AN, 1 A . ’ N

——»  TEMPORARY SERVICE

——  FINAL DIRECTION OF FLOW

NAMPA WWTP PHASE 1 EXPANSION - GROUP A
PAGE 3 CH2MHILL.

PLOT DATE: 2015\02\17




FINAL
INFLUEN

PAGE 4

TRICKLING FILTER
NO. 2

TRICKLING FILTER
NO. 3

PRIMARY CLARIFIER
NO. 3

. HEAD WORKS
N

EP

- & " i 3 — P s PRI v— oo
[ 13 Tl [ T T BT T T - 0 & 1 [ 1 [ 1 [ [ | | T [0 [ I I I [ -
- s s i ” a

NAMPA WWTP PHASE 1 EXPANSION - GROUP A

INITIAL OPERATING PROCESS

INITIAL DIRECTION OF FLOW

TEMPORARY SERVICE
DEMOLITION OF OPERATING

PROCESS

DEMOLITION DIRECTION OF

FLOW

FINAL DIRECTION OF FLOW

CH2MHILL.

PLOT DATE: 2015\02\17

Ep

&p,




TRICKLING FILTER
NO. 2

AERATION BASIN
NO. 2

G e

ELECTRICA
\'BUILDING

TRICKLING FILTER
NO. 3

FINAL

» INFLUEN
fagte!

Ep

SPLITTERBOX

1

= o

\ | DIVERSION
BOX

" PRIMARY CLARIFIE}\ P
NO. 2 NO. 2 \

PARSHALL

PRIMARY
DIGESTER

~ DIGESTER

Ly ;
GARAGE ﬁ

INITIAL OPERATING PROCESS

INITIAL DIRECTION OF FLOW

DEMOLITION OF OPERATING
PROCESS

DEMOLITION DIRECTION OF
FLOW

FINAL OPERATING PROCESS

——  FINAL DIRECTION OF FLOW
NAMPA WWTP PHASE 1 EXPANSION - GROUP A

PAGE 5 CH2MHILL.

PLOT DATE: 2015\02\17




,,,,

s . e P VA AERATION BASIN
i NO. 2

AERATION BASIN
NO. 1

' DIVERSION
4 BOX

%

| \ W B - _ (._:"' § 4 < [ 1 . b % ) \
\ — e \ g 'PUMP STATION.NO. - . ,
/ " > \ \ o \ = 8
FINAL CLARIFIER ( NO. 2 \ : 3 \N ,—!L-
INFLUENT'SPLITTER \—— » S e N \ RATION
” " § ; \ @ o 2 : i
O -

NO. 2

PARSHALL
FLUME

PRIMARY
DIGESTER

~ DIGESTER

F 4 3 \\
$
§
H
. ’ .
ELECTRICAL
\'BUILDING

(\t

\ S R

KLING FILTER
EFFLUENT PUMP
STATION

‘ W

»

3
T' LTER

"

TRICKLING FILTER
NO. 2

EFFLUENT BOX

‘ 173 13 -\-Iﬁ?-\-\- B0 1 1 T Wl S [ T [ [ [ [ 1 [ 1T |38 m’ 3 m
3 iF = e —— - HE
N A, ok i N ’ " oA DA 5

NAMPA WWTP PHASE 1 EXPANSION - GROUP A

PAGE 6

TRICKLING FILTER
NO. 3

Ep

GARAGE ﬁ

INITIAL OPERATING PROCESS

INITIAL DIRECTION OF FLOW

DEMOLITION OF OPERATING
PROCESS

DEMOLITION DIRECTION OF
FLOW

FINAL OPERATING PROCESS

FINAL DIRECTION OF FLOW

CH2MHILL.

PLOT DATE: 2015\02\17



- . § & 4

o rame — . v ’ 4 g v - 3 £ y V'S
VR T i e g . . - o : S i ‘ ‘ 'Z' SECONDARY CLARIFIER

L ‘ % - » W 3 R Y y NO. 2 \

(‘ N’
RICKLING FILTER
EFFLUENT PUMP

STATION

_ ‘
5 W

 DEWATERING | S

3 © PUMPSTATION | ==

TRICKLING FILTER
NO. 2

Y Z
g LECTRICAL "

| BUILDING

DIV RSIO. T

~ SECONDARY \ - ' - 2 NO.3 TRICKLING FILTER
DIGESTER . ‘ "\ ! NO. 3 .

FINAL
INFLUE
BOX

Ep

o \\ RIMAR

PRIMARY CLARIFIER
NO. 2

&p,

PRIMARY
DIGESTER

[

~ DIGESTER

. HEAD WORKS
4

L 4_
' A
°

INITIAL OPERATING PROCESS

—  [NITIAL DIRECTION OF FLOW

FINAL OPERATING PROCESS

e e s SRS it . X
sEsTww GESEEST -o-o- 5SS G SES=SE Smssm mw e W
o AN A N S S AR |y s W Aoy

el e e P - . i ’ ' R I FINAL DIRECTION OF FLOW

NAMPA WWTP PHASE 1 EXPANSION - GROUP A
PAGE 7 FINAL OPERATIONS
CH2MHILL.

PLOT DATE: 2015\02\17



WS.M. \/ Fn .m.ﬁ.v\ﬂo\f.nn\mm:»\\ﬂww @ thﬁ 2000 -/ .\\mm:.\%\ VW.v Wﬁfﬁ“&l ..vwv
, e
RS ' “WG ol Brrap] o V] MO
S A e ] r SN0 Md BT T 0b-092- 300 PRI mﬁf%@m uozy ,\_ Ah
PAZF L oU ) vuj T"IW ..uwmdwuwdﬂmw 1w [ P90~ TTS ) ZQw &LQ ) w&.m.j{ .@%ﬂ@
..U:‘I.M zALUNW\WMJ_ LIPS WW\EH\W»WV/V\_ .Qmuﬂvmvl Nnﬁm. ~ 2 U T..&f&fﬁ@ .NH-.GQN.
| hg,

e[ ORI TS (PRI STE A | O TS B
| Fry N 3,,\\4?\\&,35?\%\\ r.u,bm\vw\ T @!M%JD..S%\\ o\u(\ﬂ?bh REEd ) &bh.\HALN\ =2 |
e v A= =

\\..rlnw \ﬁ%& Ve ATV IENmD @hn“@ PON/-A £ E 2 vt g D:.xS ,_,:i%
-7 WW\Q {.,.a.u.}_.dmfs“mﬁﬁm g |\ oS/ Uls o\ X \Qﬁrﬂwm §

Q) | TP et [gehess-les T N

TS eyt o O R [T A TAE

IU @ %&% haas eu;wW(..G.__an wb_&umw \‘UU&M._M. m\ N-.l.ym N.Mwnm u\\U m J humwvu g“.u\dg—dm./}
=g L | e Sesiozd ke s -0y Tso | D VU

Yy PN was  ayragmre oD | SLR ) eSS R MDY LENT T g How Q st
10312BJ3U0IGNS N/A SS2.ppy (1eW3| saqunpy auoyd Auedwor awen

10 1012R1JUOD [etaUuaD) JIPjOH Ueld

ST0Z/81/¢

133yYs ul usIs 22UU3JU0D Uoi1oNJIlsu0dald

sapeaddn

weaJss pinbi] - vy dnouo

sopeJ8dn T aseyd juejd 1uawieal] Jazemarsepn edwep jo A1)



YT A [T 7R ot o Al S-Sk A T
J Z [y
Vi s 992 [07h 2] C 5 ) D A = ; YaSD [ VA "
i3 N S el SRy T e = a7 TS TPy
TRAYTRITT] T LT ) 7 v
JS&\@ 4 2o msa e oJ4 | Rb-s85 (569 7 B xQ\\ N
PG| v e oo GURN|  booh-che| SaaaeT 3ewsv) TG RS
Qs sfemmoyd id 9 OYWT | AEBA-ARK| TSMCH Jwng FHL ALOCL G ST 77
kst A “ 7 -ATNS VOSLYTIY
1012BJ1U0IQNS N/A ssaJppy [lew3| Jagunp auoud Auedwo) aweN
40 J010BJIUOD |BI2ULD| JIP|OH ue|d
S10Z/81/t

193ys ul uSiS 32UIBJU0D) UOIIINIISUOIAI

sapel3dn weasls pinbiy - v dnoug
sapesddn T aseyd lue|d 1uswieau] Ja1emalsepn edwep jo A1)



U(w f\qu;\n.\h\w\MﬁQQb,\%\ﬁ% ?aﬁ&%\?ﬁmﬁ 9 _1A°9392 .JN,\:\Q =07 \tb\u\hﬁﬂ\\\ww&\%\x\

=
~7 ~/ £
DYEELEYS A YOO NTRRBERvebAN JSSREL3IF KC IsnyO00 MALATS | (R Wy
\ v O Tl A ~
Y oAy 3 : . . : ui Al Les
D) ﬁw:vh\w A W A 1S 3 e Xﬁssmﬁ fOhi-L38-802 1% WosATY d\h L
Jojoesjuoaqgng N/A SSRUPPY jtew3| Jagquunp auoyd Auedwo) aweN
40 10]0BIIUOY) |BASUaDy| J4opP|OolH ue|d
ST07/81/2

19=ays ul ugis 9dU=iaju0) U011aNI1Su0dald

sapesddn weans pinbiy - v dnoun
mwﬁm.\mMQD T wmm_\_n_ Hcm_n_ Jjuoguwilieald ] I9]1EMI]SEAA MQEMZ %O >ﬁU



Nampa Wastewater Treatment Plant Phase | Upgrades: Group A — Liquids Stream Upgrades

Questions from Pre-bid Conference 2/18/15

1. Will contractor be required to purchase construction trailer, all furnishings, and hook up utilities?

Yes — the Owner’s (Engineer’s) trailer will also remain permanently on-site for the Owner’s use on future
program phases. See Section 01 51 00 Field Office and Temporary Facilities

2.  Will owner provide utilities to contractor trailer etc.?

Yes — the Owner will provide utility services to the construction trailer with the exception of telephone
service which is the responsibility of the Contractor. Contract will be required to make all the respective
connections for the utility services. See Section 01 51 00 Field Office and Temporary Facilities

3. Are there specific requirements for excavation, specifications, and shoring?
This question will be clarified in Addendum No. 3.

4. s trickling filter media Hazardous Waste?
Response to be provided later.

5. Is the contractor required to haul off all excess excavated material?
Yes — all excess spoils are to be removed from the site.

6. Where is the water from dewatering operations required to discharge to?

Water from the dewatering operation will be routed to the headworks of the treatment plant with
certain level of treatment required as detailed in the specifications. See Section 31 23 19.01 Dewatering.

7. Will the existing dewatering facilities continue to operate during construction?

Yes — all existing plant dewatering facilities will remain in operation during construction and will be
operated and maintained by the Owner. See Section 01 31 30 Construction and Schedule Constraints.

8. Does list of subcontractors have to be submitted with the bid docs, prior to bid opening?

Yes — as required by 40 CFR 33.501 (Idaho State Revolving Fund requirement) all subcontractors shall be
listed as part of the bid. See Section 00 41 00 Bid Form.

9. Isthe lump sum bid price (5.2) inclusive of the lump sum for cash allowance (5.3.1, &5.3.2), Lump sum
contingency allowance (5.3.3) and Instrumentation and Control Components (lowest of 5.4.1, 5.4.2,
5.4.3) or are they to remain separate?

No — the costs are to remain separated. The Contractor is required to total all Lump Sum bid items (see
page 5 of Section 00 41 00 Bid Form) numerically and in written words.



10.

11.

Is the contractor required to bid all three types of Instrumentation and Control components, and which

will be used to determine bid price?

No — the Contractor is only required to submit a bid price on one of the listed Instrumentation and
Control Components. See Section 00 41 00 Bid Form.

Is the engineer willing to accept “substitutes” or “or equal” prior to bid opening?

No — the Contractor will be required to use the substitute or change request process during construction
at which time the Engineer will evaluate proposed alternates. “Or Equal” equipment shall be submitted
using the normal shop drawing review process. See General Conditions including Article 7.



	1_Prebid Meeting Slide Presentation
	2_Construction Sequence
	3_Meeting Sign-In Sheet
	4_Bidder Questions with Responses (Prebid)

